WAL

@ HUAK TESTING Page 37 of 119 Report No.: HK2411116634-1E

4.4 Power Spectral Density
4.4.1 Test Specification

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: KDB 558074 D01 15.247 Meas Guidance v05r02

The average power spectral density shall not be greater
Limit: than 8dBm in any 3kHz band at any time interval of

continuous transmission.

VG L1 0
Test Setup: ) )
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. The testing follows Measurement procedure 10.2 method
PKPSD of FCC KDB Publication No. 558074 D01 15.247
Meas Guidance v05r02.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss was
compensated to the results for each measurement.

3. Set to the maximum power setting and enable the EUT
transmit continuously.

Test Procedure: 4. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW): 3 kHz < RBW < 100 kHz.
Video bandwidth VBW = 3 x RBW. Set the span to at
least 1.5 times the OBW.

5. Detector = Peak, Sweep time = auto couple.

6. Employ trace averaging (Peak) mode over a minimum of
100 traces. Use the peak marker function to determine
the maximum power level.

7. Measure and record the results in the test report.

Test Result: PASS
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4.4.2 Test Instruments

RF Test Room
. Serial Calibration Calibration
Equipment Manufacturer| Model Number Date Due
Spectrum Agilent NOO20A | HKE-025 | Feb. 20,2024 | Feb. 19, 2025
analyzer
RF cable Times 1-40G HKE-034 | Feb. 20, 2024 | Feb. 19, 2025
RF automatic | o ond | JS0806-2| HKE-060 | Feb.20 2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.3.23

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

/M T R\
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4.4.3 Test Data

For antenna port 1

EUT SetMode | Channel (Jgf:] g&f“_‘l‘;) Result (dBm/3kHz)
Lowest 0.39 -9.61
802.11b Middle 1.80 -8.20
Highest 0.82 -9.18
Lowest -2.29 -12.29
802.11g Middle -1.95 -11.95
Highest -2.63 -12.63
Lowest -2.81 -12.81
802.11n(HT20) Middle -1.14 -11.14
Highest -2.21 -12.21
Lowest -3.98 -13.98
802.11n(HT40) Middle -4.04 -14.04
Highest -3.03 -13.03
Lowest -2.01 -12.01
802.11ax(HT20) Middle -1.21 -11.21
Highest -2.31 -12.31
Lowest -3.14 -13.14
802.11ax(HT40) Middle -2.40 -12.40
Highest -3.68 -13.68
PSD test result (dBm/3kHz)= PSD test result (dBm/30kHz)-10
Limit: 8dBm/3kHz
Test Result: PASS

Test plots as follows:
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802.11b Modulation

Lowest channel

Agilent Spectrum Analyzer - Swept SA
500 AC [ [ | SENSEINT| ALIGN AUTO! 03:1%:01 AMMNov 15, 2024

Center Freq 2.412000000 GHz #Avg Type: RMS TRACE Frequency
'PNO: Fast ~»~ Trig:Free Run Avg[Hold: 100/100 :

IF Gain:Low #Atten: 30 dB

Mkr1 2.411 002 1 GHZ] uloliine
Ref Offset8.74 dB
Ref 20.00 dBm 0.393 dBm

CenterFreq|
2.412000000 GHz

StartFreq
2.404400000 GHz,

Stop Freq
2.419600000 GHz

CF Ste|
1520000 MHz

vI

Freq Offset
0Hz|

Center 2.412000 GHz Span 15.20 MHz
HR #VBW 100 kHz #Sweep 22.00 ms (30000 pts

STATUS

Middle channel
Agilent Spactrum Analyzer - Swept SA

soa_ac ] 1 [ SENSEINT| ALIGNAUTO

Center Freq 2.437000000 GHz ) #Avg Type: RMS
'PNO: Fast ~»~ Trig:Free Run Avg[Hold: 100/100

IF Gain:Low #Atten: 30 dB

Frequency

MKr1 2.436 495 2 GHZ] uloliine
Ref Offset8.74 dB
Ref 20.00 dBm 1.804 dBm

CenterFreq|
2.437000000 GHz

StartFreq
2.429440000 GHz,

Stop Freq
2.444560000 GHz

CFStep
1512000 MHz,

Freq Offset
0 Hz|

Span 15.12 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts

STATUS

Highest channel
Agilent Spactrum Analyzer - Swept SA

S50 AC [ [ [ SENSEINT] ALIGH AUTO.  [09:25:26 AMNov 15, 2024

Center Freq 2.462000000 GHz #Avg Type: RMS TRACE Frequency
'PNO: Fast ~»~ Trig:Free Run Avg[Hold: 100/100 :

IF Gain:Low #Atten: 30 dB

Mkr1 2.461 511 3 GHZ] uloliine
Ref Offset8.74 dB
Ref 20.00 dBm 0.824 dBm

CenterFreq|
2.462000000 GHz

StartFreq
2.454400000 GHz,

Stop Freq
2.469600000 GHz

CFStep
1520000 MHz,

Freq Offset
0 Hz|

Center 2.462000 GHz Span 15.20 MHz
HR #VBW 100 kHz #Sweep 22.00 ms (30000 pts

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11g Modulation
Lowest channel
Agilent Spectrim Analyzer - Swept SA.
T ; R TGN A 09:20:06 AMNow 15, 2024
Center Freq 2.412000000 GHz . #Avg Type: RMS nuce! Frequency
'PNO; Fast —+— 1rig: Free Run Avg|Hold: 1001100 TP

IFGain:Low #Atten: 30 dB
Ref Offset8.74 dB Mkr1 24107
Ref 20,00 dBm

1

4
il

,3%'Jq‘/'kV}‘ﬁ'iW’l’;l\‘ﬂ'!) 1

- span3254MHz

#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

#Res BW 30 kHz

Agillent Spectrum Analyzer - Swept SA
§ RL o

Center Freq 2.437000000 GHz

PNO: F

IFGainiLaw

Hhvg Type: RMS Frequency
ot v Trig:Free Run Avg|Hold: 100100
#Atten: 30 dB

Tl D ¢
Ref Offset8.74 dB Mkr1 2.4

Ref 20.00 dBm
Center Freq

' &/

‘ 1
A SRR
. 1, .

h

i

1ty

\ L

Span 32.64 MHz

#VBW 100 kHz #Sweep 22.00 ms (30000 pts|

Agilent Spectrum Analyzer - Swept SA_
g AL T TGNALT
Center Freq 2.462000000 GHz #Avg Type: RMS Frequency
- Trig: Free Run Avg|Held: 1001100

3 -
IFGain:Low #Atten: 30 dB

Ref Offset 874 dB
Ref 20.00 dBm

I\
'iﬁbf\d-r'\ﬂ’\‘tl![(i‘#'ﬁ""l“! ;l"“-‘ﬁ? / \-1&%?#‘;“:'{{:
\

I

i
M\&'M\*.*H.VMM

Center 2.46200 GHz E
#Sweep 22.00 ms (30000 pts

#Res BW 30 kHz #VBW 100 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n (HT20) Modulation

Agilent Spectrum Analyzer - Swept SA
B ; ;
Center Freq 2.412000000 GHz

PNO; Fast —+— 1rig: Free Run

IFGainLow

Ref Offset 874 dB

Page 42 of 119

Lowest channel

IGH A 09:43:002 AMNow 15, 2024
#Avg Type: RMS TRACE
AvglHald: 100100 TVRE

#Atten: 30 dB

Mkr1 2.416

Ref 20.00 dBm

4 1
syt A ey

ﬁ' "
*u

M 5
ra:a,cmi\w&'r'w, v

#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

#hvg Type: RMS

nter Freq 2.437000000 GHz
AvglHold: 1001100

PNO: Fast ——

- Trig: Free Run
IFGainiLaw

#Atten: 30 dB

Ref Offset8.74 dB
Ref 20.00 dBm

'
R

/
L‘fw"-.'r'ﬂ'ﬁ-“"l‘“'w

Span 33.84 MHz
#Sweep 22.00 ms (30000 pts)

Highest channel

Center 243700 GHz
#Res BW 30 kHz

#VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA
5 - T (347,39 AMNow 15, 2024
#Avg Type: RMS A

RL o A
Center Freq 2.462000000 GHz
Avg|Hale: 1001100

PNO; Fast —+—
IFGain:Low

Trig: Fres Run
#Atten: 30 dB

Ref Offset8.74 dB Mkr1 2.46
Ref 20.00 dBm

. 1
:if:1“i‘n'ilt‘\'lrl"f;\iﬁ‘fl|'i‘;lllfir' i

A $WJJ \W‘W 'ifﬁltfgl}'.:"ﬂ.ﬁ“lh
1’

ol
LA W

~ Span 30.08 MHz

H#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n (HT40) Modulation
Lowest channel

Agillent Spectrum Analyzer - Swept SA
R [ 02:51: 11 AMNoy 15, 2024

Center Freq 2.422000000 GHz #Aug Type: RMS TR Frequency
‘PNO: Fagt ~+- Trig: Free Run Avg|Hold: 100100
IFGainiLow #Atten: 30 dB

Ref Offset 874 dB
Ref 20.00 dBm

CenterFreq

1

@
:-MWMIW%WM% N’ﬂ\\'ﬁrfﬂ.ﬁﬂfﬁmm\»w%.
¥

Span 70.08 MHz
#Sweep 22.00 ms (30000 pts

Agilent Spectrum Analyzer - Swept SA
L E 2 NSE:INT ALIGN AT 09:53:23 AMMov 15, 2024
Center Freq 2.437000000 GHz : #Avg Type: RMS A Frequency
'PNO: Fust —+- Trig:Free Run AvglHold: 1001100
IFGainlow  #Atten: 30 dB

Ref Offset8.74 dB
Ref 20,00 dBm

. 1
*v;wwr.JgMi‘Mﬁ*l‘W’M Fﬁ'wm*mﬂ%ﬁk,;

. ' |
4 "
“N,WWW“’” ’*”f%‘#ﬂw_#n‘w _

Agilent Spectrum Analyzer - Swept 5A
HLE L 0 A IEEINT ALIG AT 09:55:23 Ao 15, 2024
Center Freq 2.452000000 GHz : #Avg Type: RMS TRAGE
PRt fast e Trig: Free Run AvglHold: 100100 TR
IFGainilow  #Atten: 30 ¢B

Ref Offset8.74 dB
Ref 20,00 dBm

’ 1
L e
| \ |

II

ol Mﬂ.w}lﬁ”#

P

Span 70.24 MHz
H#Res BW 30 KHz #VBW 100 kKHz #Sweep 22.00 ms (30000 pts

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HT20) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA

§ RL R D A 08:32:
Center Freq 2.412000000 GHz )

FNOTFast ~+- Trig: Free Run
IFGainilaw  #Atten:30 dB

#Avg Type: RMS
AvglHald: 100100

Ref Offset8.74 dB
Ref 20.00 dBm

’ 1
_M'WWM*:IW‘WW«AW

#VBW 100 kHz

Middle channel

" span
#Res BW 30 kHz

T —————Y

RL QA
Center Freq 2.437000000 GHz
PHO: Fast
IFGainiLaw

#Avg Type: RMS
e Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

T

Ref Offset8.7d dB
Ref 20.00 dBm

1

]
_Mﬁwwww_mwwmm

)

—

#VBW 100 kHz

Center 243700 GHz
#Res BW 30 kHz

] Span 33
#Sweep 22.00 ms (30

Highest channel

Agillent Spectrum Analyzer - Swept SA
AL R

Center Freq 2.46200000 GHz
FCintow

#Avg Type: Rﬁs
Avg|Held: 100/100

TRACE
TYeE|
o)

et e Trig: Free Run
#htten: 30 4B

Ref Offset 8.74 dB
Ref 20.00 dBm

'1
;W'wwmw_mww%

ww‘/

”

#VBW 100 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai
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Report No.: HK2411116634-1E

36 AMNow 18, 2024
TRACE
TYeE|

Frequency

36.24 MHz

#Sweep 22.00 ms (30000 pts)

06:34:36 AMNOw 18, 2024
TRACE

Frequency
ve|

/M T R\

.76 MHz
000 pts)

0 36: 33 AMNov 18, 2024

Frequency

Span 36.56 MHz
#Sweep 22.00 ms (30000 pts)

service@cer-mark.com

Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HT40) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA

g AL o ENEE DT — .
Center Freq 2.422000000 GHz ) #hvg Type: RMS A Frequency
PNO: Fast —+— 17g: Free Run Avg|Hald: 1001100
IFGainiLow  HAtten: 30 dB

Ref Offset 874 dB
Ref 20.00 dBm

Span 70.08 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts|

Middle channel

Agilent Spectrum Analyzer - Swept SA
g RL F J i £ il 08:41:52 AMNOv 18, 2024 F

Center Freq 2.437000000 GHz #hvg Type: RMS TRACE requency
'PND; Fast —+— 1rig:Free Run Avg|Hold: 100/00 THPE|

WFGainlow  #Atten:30 dB

Ref Offset8.74 dB Mkr1 2 43".

Ref 20.00 dBm ,

Span 70.56 MHz
#Sweep 22.00 ms (30000 pts)

Agilent Spectrum Analyzer - Swept SA
RL

Center Freq 2.452000000 GHz N . Frequency
BNO: Fast —+- 1rig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset8.74 dB
Ref 20.00 dBm

Center 2.45200 GHz ~ Span 71.68 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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For antenna port 2
EUT SetMode | Channel (Jgf:] /§8Eﬂ;) Result (dBm/3kHz)
Lowest 1.32 -8.68
802.11b Middle 1.36 -8.64
Highest 2.23 -7.77
Lowest -2.36 -12.36
802.11g Middle -1.84 -11.84
Highest -2.20 -12.2
Lowest -2.85 -12.85
802.11n(HT20) Middle -2.26 -12.26
Highest -2.48 -12.48
Lowest -4.81 -14.81
802.11n(HT40) Middle -5.10 -15.1
Highest -5.26 -15.26
Lowest -1.89 -11.89
802.11ax(HT20) Middle -1.34 -11.34
Highest -1.71 -11.71
Lowest -3.63 -13.63
802.11ax(HT40) Middle -3.23 -13.23
Highest -3.05 -13.05
PSD test result (dBm/3kHz)= PSD test result (dBm/30kHz)-10
Limit: 8dBm/3kHz
Test Result: PASS

Test plots as follows:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11b Modulation

Lowest channel

Agilent Spectrum Analyzer - Swept SA
500 AC [ [ | SENSEINT| ALIGN AUTO! 10:37:26 AMNav 15, 2024

Center Freq 2.412000000 GHz #Avg Type: RMS TRACE Frequency
'PNO: Fast ~»~ Trig:Free Run Avg[Hold: 100/100

IF Gain:Low #Atten: 30 dB

Mkr1 2.412 990 4 GHZ] uloliine
Ref Offset8.74 dB
Ref 20.00 dBm 1.318 dBm

CenterFreq|
2.412000000 GHz

StartFreq
2.403920000 GHz,

Stop Freq
2.420080000 GHz

CF Ste|
1616000 MHz

vI

Freq Offset
0Hz|

Center 2.412000 GHz Span 16.16 MHz
HR #VBW 100 kHz #Sweep 22.00 ms (30000 pts

STATUS

Middle channel
Agilent Spactrum Analyzer - Swept SA

soa_ac ] 1 [ SENSEINT| ALIGNAUTO

Center Freq 2.437000000 GHz ) #Avg Type: RMS
'PNO: Fast ~»~ Trig:Free Run Avg[Hold: 100/100

IF Gain:Low #Atten: 30 dB

Frequency

MKr1 2.436 204 8 GH2] uloliine
Ref Offset8.74 dB
Ref 20.00 dBm 1.355 dBm

CenterFreq|
2.437000000 GHz

StartFreq
2.429400000 GHz,

Stop Freq
2.444600000 GHz

CFStep
1520000 MHz,

Freq Offset
0 Hz|

Span 15.20 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts

STATUS

Highest channel
Agilent Spectrum Analyzer - Swept SA

soe ac [ [ ] B ALIGNAUTO  [10:43:51 AMNov 15, 2024

Center Freq 2.462000000 GHz X #Avg Type: RMS Frequency
oo Trig: Free Run AvglHold: 1001100

==
IFGain: #Atten: 30 dB

Auto Tune|

Ref Offset 8.74 dB
Ref 20.00 dBm

CenterFreq
2.462000000 GHz,

StartFreq
2.453960000 GHz

Stop Freq|
2.470040000 GHz

CF Step
1.608000 MHz
uto Man

Freq Offset
0Hz

iCenter 2.462000 GHz Span 16.08 MHz|
H#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts]

\ L

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11g Modulation
Lowest channel

Jdlml Spectrum Analyzer - Swept SA

RF ALIGN 10:47:08 AMNow 15, 2024
[T : RMS £
Cenler Freq 2. 412000000 GHz e M\’Nl!"':ll'::'m”w
IFGaIn.Lou #Atten: 30 dB
Ref Offset8.74 dB Mkr1 2.41C
Ref 20.00 dBm

Frequency

I\
r\! Wr‘fﬂ‘ﬂ.‘h" ’r&NW‘\'f |~rr i '\llﬂ i) Il‘vl. ol
i

Span 32.16 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

EHEE I AL 10:45:58 AMNow 15, 20124
#Avg Type: RMS TRACE, Frequency
rast —r Trig:FreeRun HAvg|Hold: 1001100 TVeE
IFGalnilow #irten: 30 dB oeT

Mkr1

.1

i 'f!WF rT'l’fL'r' f '-' 'r‘-" i ‘Ylnjfln "fnill I\" fﬂ'-’r'ﬂ
]

i

Center 243700 GHz

Span 30.80 MHz
#Sweep 22.00 ms (30000 pts|

Highest channel

#VBW 100 kHz

.vdkm Spectrum Analyzer - Swept SA

#Avg Type: RMS
P Fost oo Trig:Free Run Avg|Hald: 100100
IFGain:Low #htten: 30 dB

Ref Offset8.74 dB
Ref 20.00 dBm

N
[ Iﬁn"’“-ﬂ{"""]'{\ NS,

Center 2.46200 GHz

Span 30.16 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts]

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n (HT20) Modulation
Lowest channel

Agilent Spactrum Analyzer - Swept SA
0 AL

#Avg Type: RMS
Avg|Held: 100/100

Center Freq 2.412000000 GHz
PHO: F

ast == 1rig: Free Run
IFGaincLow

#Atten: 30 dB

Ref Offset .74 dB
Ref 20.00 dBm

"I

Center 241200 GHz

#Res BW 30 kHz #VBW 100 kHz

Middle channel

Agilent Spectrum Analyzer - Swept SA
o kL

o A = nﬁs
Center Freq 2.437000000 GHz M‘;‘l'H:"I'::'1mm

PHD: Fast —+—
IFGaincLow

Trig: Free Run
#Atten: 30 4B

Ref Offset 874 dB
Ref 20.00 dBm

H'_J_ !!.|,1 Mq'u{‘.
j i
{

I,“'w, "I*im.’wﬁw

i
|
i
1
i
i
|

Center 2.43700 GHz

#Res BW 30 kHz

#VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA
I

Center Freq 2.462000000 GHz

PHO: Fast
IFGaIn:Lou'

#Avg Type: RMS
Run Avg|Held: 100/100

nmn 30 d8

Ref Offset 874 dB
Ref 20.00 dBm

.1
I-Jl'f\kr‘\!Rﬁ!;]l't!l"lvf:i:}‘i%ﬂrff ‘I l\"qﬁ f i': I"l‘tl{fl” ‘r:*n-'f fl
! i

1'

w‘

Center 2.46200 GHz

#Res BW 30 kHz #VBW 100 kHz

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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|
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E-mail :

Report No.: HK2411116634-1E

10:58:35 AMbow 15, 204
TRAE
TrPE

Frequency

Span 34.64 MHz

#Sweep 22.00 ms (30000 pts|

11:00:58 AMNow 15, 2024

TRACE Frequency

Span 32.08 MHz

#Sweep 22.00 ms (30000 pts)

Highest channel

Span 34.56 MHz

#Sweep 22.00 ms (30000 pts)

service@cer-mark.com
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802.11n (HT40) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA

g RL oF £ h ] 11:05:49 AMNew 15, 2004 F“qu‘m

: #Avg Type: RMS

Center Freq 2.422000000 :F,ﬁ, B T rig: Frae Run Avg[Hold: 1001100 T
IFGain:Low #itten: 30 4B

Ref Offset 874 dB
Ref 20.00 dBm

Center 242200 GHz Span 70.08 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pis]

Middle channel

Agilent Spectrum Analyzer - Swept SA
B L L ENEE: ] A 4
: #Avg Type: RMS
Center Freq 2437000000 :F,,,, S T rig: Free Run .qu:?ml::mmo
IF Gain:Low #Arten: 30 4B

Ref Offset 8.74 dB.
Ref 20.00 dBm

4 1
#.WW‘:‘-W’M'IU’_ _MM%WWH. 4

| . |

. umwﬂw
g

Center 2.43700 GHz Span 70.08 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22,00 ms (30000 pts)

Highest channel

Agilent Spectrum Analyzer - Swept SA
RL EF T ALIGN

z #Avg Type: RMS

Center Freq 2452000000 :F,,, W T rig: Free Run Avg[Held: 100100

IFGaincLow #Aten: 30 4B

Ref Offset .74 dB.
Ref 20.00 dEBm

CenterFreq
2452000000 GHz

StartFreq
2416880000 GHz

J|
StopFreq

2487120000 GHz
[

CF Step
7.024000 MHz
Auto Man

Freq Offset
OHz

Span 70.24 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HT20) Modulation

Agilent Spectrum Analyzer - Swept SA
Rl

Center Freq 2.412000000 GHz

Ref Offget 8

Page 51 of 119 Report No.: HK2411116634-1E

Lowest channel

ALIGN 08:50:23 AMNov 18, 2004
#Avg Type: RMS ™ Frequency
PHO: Fast —#= 1rig: Free Run Avg|Held: 100100
IF Gain:Low #Atten: 30 B

Mkr1

dB
Ref 20.00 dBm

|
|
|
|
|
%
|
|

Center 241200 GHz
#Res BW 30 kHz

‘ 1
w1 MW‘W'*_:W"*WMM'W.
| :

Span 35.60 MHz

#VBW 100 kHz #Sweep 22,00 ms (30000 pts)

Agilent Spectrum Analyzer - Swept SA
.

RL

Ref Offse

Center Freq 2.437000000 GHz
PHO:

#hvg Type: RMS Frequency
Trig: Free Run Avg|Held: 100100

#htten: 30 B

: Fast —+—
IFGaincLow

874 dB

Ref 20.00 dBm

oy

Center 2.43700 GHz

#Res BW 30 kHz

Agilent Spectrum Analyzer - Swept SA
0 F

oo FL £ T
Center Freq 2.462000000 GHz

Center 246200 GHz
#Res BW 30 kHz

TEL : +86-755 2302 9901

L]
;M!WWNWHH’JMI .‘*"‘“‘*'Mu'w-’-m"%
||

Span 36.40 MHz
#Sweep 22.00 ms (30000 pts)

Highest channel

#VBW 100 kHz

i 08:58:03 AMNov 18, 2004
#Avg Type: RMS TRACE Frequency
Trig: Free Run Avg|Held: 100/100

#Atten: 30 4B

PHO: Fast -+
IF Gain:Low

Span 35.84 MHz
#Sweep 22,00 ms (30000 pts)

#VBW 100 kHz

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HT40) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA
0 AL

- HEEIN ALIGH 09:00:33 AMNo 18, 2024
2 #Avg Type: RMS TRACE
CemerTreg 2422000000 : Fast =+ 1rig:FreeRun Avg|Held: 100100 TYPE|
IF Gain:Low #atten: 30 dB ceT
RefOffset874 dB Mkr1 2.41
Ref 20.00 dBm

Center 2.42200 GHz Span 70.08 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

Agilent Spectrum Analyzer - Swept SA
e E ALIGN
2 #Avg Type: RMS
e :Fm e Trig: Free Run Avg|Hold: 1001100
IFGaincLow #Atten; 30 dB

09:02:55 AMNov 18, 2004

Ref Offset 8.74 dB
Ref 20.00 dBm

N
MW’PM A N"*.WM%M
.' !

bl

Center 243700 GHz Span 68.64 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22,00 ms (30000 pts)

Highest channel

Agilent Spectrum Analyzer - Swept SA
g FL

1 '3 HA : R.klis
Center Freq 2.452000000 :m o a«?umrmnou

=
IFGain:Low BAtten: 30 dB

09:04:54 AMNow 18, 2024

Ref Offset8.74 dB Mkri
Ref 20.00 dBm

‘ 1
AR A
| I |

| |
T

Center 2.45200 GHz Span 71.68 MHz|
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts]

Report No.: HK2411116634-1E

Frequency

Frequency

Frequency

Center Freq
2.452000000 GHz

StartFreq
2416160000 GHz

Stop Freq|
2.4BT840000 GHz
J—

CF Step
7468000 MHz
Auto Man
|

Freq Offset
0Hz

-/

\\&7

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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For MIMO antenna port 1+antenna port 2

Frequency Power Density (dBm) Limit (dBm) Result

TX 802.11n/HT20 Mode

2412 MHz -9.82 5.80 PASS
2437 MHz -8.65 5.80 PASS
2462 MHz -9.33 5.80 PASS

TX 802.11n/HT40 Mode

2422 MHz -11.36 5.80 PASS
2437 MHz -11.53 5.80 PASS
2452 MHz -10.99 5.80 PASS

TX 802.11ax/HT20 Mode

2412 MHz -8.94 5.80 PASS
2437 MHz -8.26 5.80 PASS
2462 MHz -8.99 5.80 PASS

TX 802.11ax/HT40 Mode

2422 MHz -10.37 5.80 PASS
2437 MHz -9.78 5.80 PASS
2452 MHz -10.34 5.80 PASS

Note: 1 According to KDB 662911, Result power = 10log(10e"""°+1 Q)
2 Result unit: W, The end result is converted to units of dBm.
limit=8dBm-(direction gain-6dBi)=5.80dBm

Note: This product supports antenna 1, and antenna 2 launch, but only support 802.11 n/802.11ax for
MIMO mode, not support 802.11 b and 802.11 g for MIMO mode.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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